
1 Driver Side Upper Arm (CAM-900261-200)
1 Passenger Side Upper Arm (CAM-900262-200)
1 Driver Side Spindle (CAM-900259-200)
1 Passenger Side Spindle (CAM-900260-200)
2 FK 1.00" Uniball Bearing (INSTALLED) (FK-AIN-16T)
2 1.00" Uniball Snap Ring (INSTALLED) (CAM-040097)

8 Upper Arm Bushing (CAM-960254)
4 7/8" OD x 9/16" ID x 2.225" Inner Pivot Sleeve (CAM-950029)
4 90 Degree Zerk Fitting (self tapping) (CAM-950021)
4 Bushing Grease Packet (CAM-950034)
2 5/8-18 x 4.5" G9 Hex Bolt (CAM-950004)
4 5/8" SAE G8 Washer (CAM-950016)
2 5/8-18 Stover Nut (CAM-950006)
4 1" x 5/8" Tall Mis-alignment Spacer (CAM-960003)

2 1/4-28 x 3/4" Hex G8 Bolt (CAM-950159)
4 1/4" SAE G8 Washer (CAM-950010)
2 1/4-28 Stover Nut (CAM-950227)
2 1/4" Stainless Rubber Insulated Clamp (Brake Line) (CAM-950026)

1 Extended Front Brake Line Kit (CAM-230001)
2 Bilstein 5100 Front Shock (BIL-24-185400)
1 6.5 Coil Springs (pair) (CAM-210018)
2 10" Limit Strap (CAM-030050)
2 Limit Strap Frame Tab (CAM-040141)
4 1/2-13 x 1.25" G8 Hex Bolt (CAM-950094)
8 1/2" SAE G8 Washer (CAM-950014)
4 1/2-13 Stover Nut (CAM-950045)
4 8.5" Camburg Sticker (CAM-030017)

CAM-210001

Suspension Components

5) The factory sway-bar will not be re-used as it limits wheel travel & articulation.

2) We recommend running a 33"-35" tire  on either a 16"-17" rim with a maximum backspacing of 4.75"
3) You will need to run fiberglass front fenders with 35" tires.
4) The limit straps mount towards the front/top of the lower arms with the supplied weld-on tabs and bolts to the front of the coil 
bucket using the supplied 1/2" hardware and drilling.

Chevy/GMC Silverado 1500 99-06 2wd Performance 6.5 Kit

Upper Arm Hardware Kit

Spindle Hardware Kit

Misc. Hardware & Components

Notes:
1) You MUST trim off the factory droop stop below the upper arm on the frame or damage WILL occur.


